
Order your Spare Parts here -> http://www.lichtboxx.com/index.php/cPath/158/language/en   

www.lightspares.com I ©MS Lichttechnik GmbH, Hirschstettner Strasse 19A, 1220-Vienna, Austria 

 

 

Complete Spare Parts List of  

Robert Juliat V1 - 404 

   

DJ40059200 Crochet / Hook 

PO00000020 Poignée / Handle 

ME04200014 Touche / Push-button 

ME04402018 Capuchon / Cap protection 

ME03M50101 Fusible / Fuse( 5x 20 500 mAT - 230V.). 

ME03001101 Fusible / Fuse( 5x 20 1AT - 110V.). 

COU0003303 Embase CEE / EEC socket 

DJ20460400 Capot / Cover( JAL 270). 

DJ20474200 Capot / Cover( JAL 340). 

DJ20464200 Capot / Cover( JAL 404). 

DJ20474000 Capot / Cover( JAL 502). 

ME05012030 Transformateur / Transformer 

CC30453501 Carte CPU complete / Complete CPU card (230V.). 

CC30453502 Carte CPU complete / Complete CPU card (120V.). 

COT0004106 XLR4 mâle (non câblée) / Male XLR4 (not wired). 

COT0005113 XLR5 mâle (non câblée )/ Male XLR5 (not wired) 

COT0005214 XLR5 femelle (non " )/ female XLR5 (not wired). 

SETC011401 Jeu complet des 3 XLR câblées / A set of 3 wired XLR connectors 

DJ20460100 Couvercle / Cover 

PAOA000002 Ventilateur / Fan 

ME09102406 Relais / Relay 

COU0003253 Connecteur F 3 pts / 3 pin F connector 

DU40234800 Colonnette / Strut. 



VI04020017 Ecrou / Nut. 

PAOA000003 Bloc moteur complet / A complete motor unit 

DU40337700 Pignon / Bevel gear. 

VI03010008 Vis / Screw. 

DU40460200 Support Epoxy / Epoxy holder. 

OA00000008 Motoreducteur / Speed reducer. 

OAA0000002 Element du couplage / Coupling element. 

CF00100013 Kit de fixation potentiomètre / Fixing kit. 

CE13010K14 Potentiomètre / Potentiometer. 

ME19012003 Moteur / Motor. 

COT0003206 Connecteur 3 pts / 3 pins connecteur. 

COT0004204 Connecteur 4 pts / 4 pins connecteur 

DJ40059200 Crochet / Hook 

VI04010049 Vis / Screw( TF M4 x 16 ). 

DU30221926 Entretoise lisse / Strut 

DJ40046701 Patte de fixation / Fixing part 

PAOA404201 Virole / Spill ring 

PO00000020 Poignée / Handle 

VI04010024 Vis / Screw (TC M4 x 12 ) 

VI04030005 Rondelle à dents / Washer 

BO04010001 Bouton / Knob 

DJ40046702 Patte de fixation / Fixing part 

ME04200014 Touche / Push-button 

ME04402018 Capuchon / Cap protection 

ME03M50101 Fusible / Fuse( 5x 20 500 mAT - 230V.). 

ME03001101 Fusible / Fuse( 5x 20 1AT - 110V.). 

COU0003303 Embase CEE / EEC socket 

VI05010009 Vis collet carré / Square collar bolt( M5 x 16 ). 

VI08230001 Rondelle / Washer(ø8). 

VI05020005 Ecrou oreilles / Wing nut ( M5 ). 



VI05020004 Ecrou / Nut( M5 ). 

DJ30499202 Griffe coulissante / Sliding claw 

DJ30499201 Socle griffe / Claw holder 

DJ40046601 Patte de fixation / Fixing part 

VI04010012 Vis / Screw( TC M4 x 8 ). 

VI04030005 Rondelle à dents / Washer 

VI04020001 Ecrou / Nut 

VI04010048 Vis / Screw( TF M4 x 10 ). 

VI04030005 Rondelle à dents / Washer 

VI04020001 Ecrou / Nut 

DJ40046602 Patte de fixation / Fixing part 

DJ20464200 Capot / Cover 

PAOA404204 Adaptation LTM Luxarc 4000 V2 compléte / A complete V2 LTM Luxarc 4000 adaptation. 

ME05012030 Transformateur / Transformer 

CC30453501 Carte CPU complete / Complete CPU card (230V.). 

CC30453502 Carte CPU complete / Complete CPU card (120V.). 

COT0004106 XLR4 mâle (non câblée) /Male XLR4 (not wired). 

COT0005113 XLR5 mâle (non câblée) / Male XLR5 (not wired). 

COT0005214 XLR5 femelle (non " ) / female XLR5 (not wired). 

SETC011401 Jeu complet des 3 XLR câblées / A set of 3 wired XLR connectors 

DJ20460100 Couvercle / Cover 

PAOA000002 Ventilateur / Fan 

ME09102406 Relais / Relay 

COU0003253 Connecteur F 3 pts / 3 pin F connector 

DU40234800 Colonnette / Strut. 

VI04020017 Ecrou / Nut. 

PAOA000003 Bloc moteur complet / A complete motor unit 

DU40337700 Pignon / Bevel gear. 

VI03010008 Vis / Screw. 

DU40460200 Support Epoxy / Epoxy holder. 



OA00000008 Motoreducteur / Speed reducer. 

OAA0000002 Element du couplage / Coupling element. 

CF00100013 Kit de fixation potentiomètre / Fixing kit. 

CE13010K14 Potentiomètre / Potentiometer. 

ME19012003 Moteur / Motor. 

COT0003206 Connecteur 3 pts / 3 pins connecteur. 

COT0004204 Connecteur 4 pts /  

DJ20424200 Corps arrière / Back part 

DJ40413700 Rondelle Teflon / Pastic washer 

VI04010050 Vis / Screw( STHC M4 x 8 ). 

DU30413201 Galet / Pulley 

DU30413202 Galet / Pulley 

DU30413203 Galet / Pulley 

DU30413204 Galet / Pulley 

DU30413205 Galet / Pulley 

DJ20423805 Reglette / Slider 

DJ20423804 Reglette / Slider 

CF00200007 Coussinet / Bearing 

DJ40413700 RondelleTeflon / Plastic washer 

VI03240007 Rivet.  

DU40413500 Axe de galet / Pulley's axle 

DU40413400 Galet / Pulley 

DJ30413304 Lame / Blade 

VI04010012 Vis / Screw( M4 x 8 ). 

DJ20464100 Support coussinet auxiliaire / Auxiliary bearing holder 

DU40449100 Axe / Axle 

DU40429600 Pignon / Bevel gear. 

DU40464700 Axe moteur / Motor axle 

 

 



Order your Spare Parts here -> http://www.lichtboxx.com/index.php/cPath/158/language/en   

www.lightspares.com I ©MS Lichttechnik GmbH, Hirschstettner Strasse 19A, 1220-Vienna, Austria 

 


